MERCRUISER [D3.6L %W [BRAVD] [EXPORT] M 219 1/LE 199E)
Serial Mbr Flange: OK.000001 Up

A = ENGINE

¥ LTERMNATOR AMD MOUNTIMNG HARDWARE

Ref |Clazs|Part

Description

| A

Qt Comment Footnote

2 12 96457 'WASHER-PHEROLIC 1
3 13 26992 | LOCKWASHER [1/4 IM.) 1
4 11 94330 WUT [1/4-20] 1
5 13 26936 | LOCKWwASHER [#10) 2
E 11 79989 MUT [H#10-24) 2
7 B0E373T |BRACKET 1
g2 1o E2293| SCREW [3/8-16 % 31M.] 1
) 12 40023 20 WASHER 1
10 Al B3411 [ NUT [3/8-16) 1
1 10 40001309 SCREW [M14 < 30)] 2
12 13 40025 10| LOCKMWASHER [M14) 2
13 20E330T |BRACE 1
14 1o 35386 | SCREW [2/16-18 X 1 1M.] 1
15 13 53166| LOCKMWASHER (56 1M.) 1
16 12 814806 WASHER 1
17 10 40003 82 | SCREW (M10% B0] 1
18 23 207030 SPACER 1
13 12 40023 20 WASHER 1
20 Al A0026 BNUT (W10 1
21 57 E40324 1| V-BELT 1




